POWER EQUIPMENT

KEY IDENTIFYING FEATURES
ALL UNITS LISTED

5 GALLON PLASTIC FUEL TANKS
18 X 8.5 WHEELS & TIRE
820 SERIES TRANSAXLE WITH 1" AXLE SHAFT
INTERNAL WIRE HARNESS GROUND
BLADE-TYPE FUSES
TAPERED BEARING SPINDLE ASSEMBLIES

MODEL#

STG-18KH

SM-61

STH




STH-1

SM-61 CUTTER DECK

106 —




SM-61 CUTTER DECK

10 04063-08 Key, 1/4x 114x2°

1 43201 Spacer, Cutter Blade
12 * Bolt, Hex Hd., 5/16-18 x 1-1/4"
13 *

Lockwasher, Spring, S/16°

17  04001-41  Bolt, Hex Hd., 58-11 x S-1/2°
Caster Assy, Comp. (incl. 19-28)
19  04066-01  Quick Pin

Hex Locknut, 1/2-13 _
28 4830701 Wheel Assy. (ind. 13-14, 14a, 29-34)
i

ub Assy. w/
35 * Bolt, Hex Hd., 5/16-18 x 3/4"
36 48038 Guide Roller
37 45046 Roller Shaft

Washer, 25/64 x 15/16 x 12 ga.
04020-03  Wing Nut, 3/8-16

43
44
45 43123 Spacer
46 42045 Belt Cover Skirt

Hex Nut, 5/8-11

92
93

Ref. Part Ref. Part

No. No. Description No. No. Description

1 46245 Cutter Deck (inci. Decal) 54 48128 Pulley, Double (includes 51-52)
2 48400 Spindle Assambly, Tapered Baaring §5 48607 Belt, Blade Drive

3 04050-04 Retaining Ring, 1" Ext-Invertad 56 42063 Belt Guide

4 04050-07  Retaining Ring, 2-7/16" int-Basic 57 - Bolt, Hex Hd., 5/16-18 x 1-1/2"

Bolt, Hex Hd.,"'3/8-16'x 2-374*
Lockwasher, Spring 1/2"
Bolt, Hex Hd., 1/2-13 x 1-1/4~
Bolt, Hex Hd., 1/2-13 x 1-1/2°
FlatWasher,

Bolt, Hex Hd., 3/8-16 x 2"
Hex Nut, 3/8-16

Lockwasher, Spring, 3/8"
Idler Arm Assy. (incl. 22 & 77)
Biiaza BaAHI

Shoulder Bolt

Spacer, idler

Rod End, LH (gold colored)
S8l RELEN

Cotter i?in. 332x 1"
Washer, 33/64 x 1 x 16 ga.
Hair Pin, Large

Idler Pivot
Pulley, Idier
Seal, Tapered Bearing Spindie

Retaining Ring - ESt"E™"-
Hex Hd. Bolt, 3/8-16 x 1-1/2"

* Common hardware which should be purchased logally. All bolts Grade S plated, ail other fasteners zinc. plate.

STH-2



ENGINE DECK

STH-3



ENGINE DECK

Ref. Part Ref. Part

No. Number Description No. Number Description

1 45146 Engine Deck 60 42368 Shift Lever

2 45149 Hitch Bracket 61 04001-55 Hex Hd. Bolt,1/4-28x3/4 Grd.8
3 * Hex Head Bolt, 5/16-18 x 1* 62 * Lockwasher, Spring, 1/4"

4 * Washer, 11/32x 11/16x 16 ga. 63 04043-01  Washer,17/64x7/8x1/8 H.T.

5 * Lockwasher, Spring, 5/16 64 48021 Neutral Safety Switch

1 ¥ " Retaining Rif 3 ‘Bushing, Fuel Tank Valve
12 48104-02 Bearing, Piliow Block 1" 70 . Hex Head Bolt, 5/16-18 x 3"
13 04041-08 Washerd49/64x1 1/4x 16 ga. 71 45147 Transaxie Support.

14 48114-01  Grease Fitting, Str., 1/4-28 Spring, Brake Retumn

19 48321-06  Bolt and Nut 79 Cotter Pin, 3/32 x 3/4
20 04042-05 Washer, 1-1/16x 1-3/4 x 12 ga. 80 45037 Pivot Base Wid.
20A 04041-14 Washer, 1-1/16 x 1-3/4 x 18 ga. 81 48051 Spring, Belt Clutch
21 46144 idier Arm (Includes 14 & 22) 82 42060 Bracket, Spring Mounting
2 48100-05 Bronze Bearing 83 48066 Puliey, Brake Cable
) T ey . e

ry S
29 48046 Braks Cable 90 * Hex Head Bolt, 174-20 x 3/4"
30 * Carriage Head Bolt, 1/4-20 x /4" 91 * Hex Nut, 1/4-20
31 * Hex Nut, 5/16-18, Elastic Stop 92 42188 Bantery Shelf
32 48083 Bett, Blade Drive SM61 93 42024 Battery Cover

39 48322 Puliey, Transaxle 42370 Tank Mtg. Bracket (Verttical)

40 04063-09 Key, Hi Pro #9 42377 Support, Fuel Tank (Horizontal)
41 * Setscrew, Hex Skt, 5/16-18 x 3/8" 46174 Fuel Tank (Inci. 103, 104, & 132)
42 48085 Bett, Transaxie Drive 48311 Fuel Tank Cap

Washer, 25/64 x 15716 x 12 ga.
* Lockwasher, Spring, 3/8"
. Hex Head Bolt, 3/8-16 x 1-1/2°
45148 Transaxie Protector

Hex Head Bolt, 5/16-18 x 1-3/4"
* Hex Head Bolt, 5/16-18 x 2°

48059-01  Fuel Hose Clamp

Fuel Hose

Engi

58 Carriage Head Bolt, 5/16-18 x 1 119 48292 Pad, Strap Cushion
59 04063-11  Key, 1/4 x 1/4 x 2-1/2" Plated 120 ~48205 Pad, Tank Support




Part of Wiring Harnes
See Page 20.

AA - Fuse Holders sl ~ INSTRUMENT PANEL

47 48

Py AA “® ‘
Y 3 )
v ) 33

STH-5



INSTRUMENT PANEL

Ref. Part
No. Number Description

45025 Console Support
04062-01  Hair Pin Cotter, Large
43032 Swivel Joint

43030 Shift Connector Rod

AW -

1 48100-06 Bronze Beanng
12 04041-08 Washer, 49/64 x 1-1/4 x 16 ga.

13 04050-02 Retaining Ring, 3/4 Ext “E”

14 48114-04 Greass Fitting, 1/4-28 St

15 46143 Mowaer Engage (Includes 11,14,16)

22 Instrument Panel

23 Choke Control

24 Throttie Control

25 Switch (Includes 26-28

pring
° Truss Head Screw, 1/4-20 x 3/4°

~ Hex Head Bolt, 3/8-16 x 2°
45024 Shift Quadrant Weldment
Washer, 3/8 x 2x 16 ga.
45023 Shifter Handle

Shifter Knob

GRED
:

* Common hardware which shouid be purchased locally. Ali boits Grade § plated, all other fasteners zinc plate.

STH-6



RIDER FRAME ASSEMBLY




RIDER FRAME ASSEMBLY

Lockwasher, Spring, 5/8°
Hex Nut, 58-11
Lockwasher, Spring, 3/8"

Spacer,
Spagcer, Long

Rear Wheel Sleeve
Bronze Bearing
Steering Shaft

43020-02
43021

Bronze Bearing
Hex Nut, 1/2-13, Elastic Stop

48049 Spring, Foot Safety Switch
48100-03  Bronze Bearing
* Hex Lock Nut, 1/4-20

Hex Head Bolt, 1/4-20 x 1°

Ref. Part Ref. Part

No. Number Descrlptlon No. Number Description

1 48057 Steering Frame 42 43049 Sleave

2 48100-02 Bronze Bearing 43 48241 Foot Cable Assembly

3 04050-02 Retaining Ring, 1-1/8 Ext Basic 44 * Washer, 49/64 x 1-1/4 x 16 ga.

4 48114-01  Grease Fitting, 1/4-28 Str. 45 48097 Bumper Stop Cover

5 45008 Rear Wheel Pivot 46 * Screw, Phillips Flat Head, 1/4-20 x 1-1/2°

48552-01

73 48014-02
74 04041-11
45210

42366

Steering Handle (Includes 54)
Gnp
Hex Head Bolt, 5/16-18 x 1-3/4"

Hex Head Wood Screw #14 x
Heet Rest
Pad, Hee!
Seat Assembly (Includes 66-72 77)
Seat Only

Set Screw 3/8-16x3/4 Flat Point
Arm Rest Kit (includes 67-72,78)
Washer, 13/32x 1-12x 7 ga.
Seat Plate

Lockwasher, 5/16 Sprin

Reinforcement, Seat Spring

* Common hardware purchased locally. All bolts Grade 5 plated, all other fasteners zinc plate.



TRANSAXLE ASSEMBLY
PEERLESS 820-003B / SCAG 48310

STH-9



TRANSAXLE ASSEMBLY

PEERLESS 820-003B / SCAG 48310

31780043
2 792123A
23 780084
24 780051

RER

40

41 788077
42 788042
43 780166
a4 786131
47 772097A

Collar, Shift
Sprocket (18 Teeth)
Sprocket (S Teeth)

Shaft, Counter

Disc, Brake

Koy

Bearing, Thrust
Washer, Thrust
Ring, Retaining

Spring

Washer, Flat

*O" Ring

Seal, Oil
Washer, Cupped
Cap, Bearing
Cover, Transaxie

Ref. Part Ref. Part
No. Number Description No. Number Description
1 770088  Case, Transaxe 48 784342  Rod & Fork Assembly, Shift
2 778253  Gear, Spur (15 Teeth) 49 776274  Shaft, Input
3 778199  Gear, Spur (15 Teeth) 50 776277  Shaft Brake
4 778200  Gear, Spur (20 Testh) S§1 790007  Plate, Brake Pad
790006~ Pad, B

&5 780042
66 792018
67 792020
68 792006

86 786145
87 788070
88 780031

788067

" Spacer

Holder, Brake Pad
Pinion, Differential Bevel
Gear, Bevel

Pin, Drive

‘Washer,
Ring, Snap

Screw, Hex Hd., 1/4-20 x 2-1/4"
Lockwasher, 1/4°
Axis (12-1/4° Long)

t

acer

Washer
Sleeve (Stepped)
Bearing, Needie

Capped)

. o (
Sleeve (Stepped)
Ring, Square Cut
Bearing, Needle

Gear Grease, Bentonite

STH-10



WINCH LIFT SYSTEM

STEERING
FRAME

Handie Nut
Hex Locknut, 3/8-16

23

04021-03

WINCH LIFT SYSTEM
Ref. Part Ref. Part
No. Number  Description No. Number Description
1 48043 Winch Assembly (incl.1-8,10-20) 205008 Reel Shaft
2 204009 Shaft Bushing 205155 Lock Nut, 7/16-14
3 205116 304227 Winch Reel
4 204363 Ratchet Spring
404166 Ratchet Spacer

Hex Lock Nut, 1/4-28

STH-11




ELECTRICAL SYSTEM

ST-18KH
20
UTRA —-—REAR___VIEW
rmuma uoum}ma
3 l ! 4
: m ! roor
| INTERLOCK
! se0 § 8 SWITCH
| 1 s
i ' Y ‘G.
INTERLOCK i xEY | l
! SWITCH (
| e {
i = E 1
e ———— - _—_E}' o
‘ e 2
(Y3 8K
D
o — ‘—-—— —— Y \
1 : = 3 — H
- | |
\ ————— — ——— - O STARTER | )
Iiisa MOTOR |||
| J:\ o
g — "~ IR =
" ) W S-S § S }-
1 [ ] U v g W o
| 1
| NEUTRAL
" T MO Saose
SWITCH SWITCH
GRN
2 LLi . :' TMAGNETO "
STARTER 18 ALTERNATOR
soLENoID~ 1' L :
‘lh 3 1 1
R il | 7
-0 N ’%V'—“ \ X ! ENGINE I 18
o s Y TTTETTEEETmem=-
44— 000000
SATTERY 10
Ref. Part Ref. Part
No. Number Description No. Number Description
1 48259 Wiring Harness, Compiete 12 48029-03 Battery Cable, 13-3/4" Red
2 48029-10 Battary Cable, 20" Black 13 48016 Starter Solenoid
3 48022 Ammeter 14 48028 Cable Tie
4 48023 Hour Meter 15 48030 Cable Clamp
5 48017 Key Switch 16 48033 Plastic Conduit

n 48015

Battery

48616 Wire, Foot Switch

STH-12



REPLACEMENT DECALS

HEAVY DUTY
COMMERCIAL|

48072 48314
Decal - Heavy Duty Commercial Decal - Scag Logo

CAUTION
YOU MUST USE CLUTCH
WHEN SHIFTING TO AVOID
GEAR DAMAGE
Doed‘-s;::lutch Decal -‘::i; Logo
48320 .
. - pece- ¢ A DANGER

4457900 saeaa ] SPINNING BLADE
T asenas KEEP CLEAR
CONTACT CAN INJURE

48182
-patent < 5= 48071
Decal - OPE! Safety
fast 4=
=
ore
| 0“‘ 2=
slow 4= A warnNING
sy 2 INSTALL BELT COVERS BEFORE
Docal - Key Switch N= OPERATING MACHINE
48076 READ OPERATOR'S MANUAL
Decal - Throttle R -
48712
48074 Decal - Install Belt Cover

Decal - Shifter Index

A WARNING

ROTATING BLADES AND BELTS

?\\'T OF

. & 1’1
IMPORTANT V1V

K
: MOWER @ ALWAYS TRANSPORT WITH [on
SNUT OFF ENGINE & DISENGAGE BLADE oN CUTTER DECK DOWN AND IN USA -
*CLEAN AREA OF DEBRIS BEFORE MOWING UFT CABLE SLACK
*USE CAUTION IN DIRECTING DISCHARGE . .
*KEEP SYSTANDERS, CHILDREN & PETS AWAY PULL @ MOW WITH WINCH CABLE
* READ INGTRUCTION MANUAL DEFORE OPERATING oFF SLACK TWO FULL TURNS
DO NOT OPERATE WITHOUT DISCHARGE CHUTE, MULCHING 1
XY, OR ENTIRE GRASS CATCHER NSTALLED ® FOR SMOOTH TURNS T
48078 DEPRESS FOOT CLUTCH .
. 40073 Decal - Mower Engage - - PEDAL SUGHTLY - 48404

Decal - Danger Rolating Blades " 48048 Decal - Made in USA
. - Decal - Transport Down ’

STH-13



